Letter of Confirmation

Adequate Degree of Reliability

for the uniformity over the strip length

Certificate no.: 01 202 TWN/Q-10 0218.00-115

Name and address of the certificate holder:

TANG ENG IRON WORKS CO., LTD. No. 4, Yanhai 2nd Road, Hsiao Kang, Kaohsiung 81260, Taiwan, R.O.C.

The manufacturer has demonstrated with evidence of adequate statistical reliability, that the necessary requirements for materials mentioned below under scope, are met. The manufacturer is allowed to perform only one tensile test instead of two per coil for the mentioned steel grades. He is obliged to issue the inspection certificate 3.1 with the following note:

"The Performance of one tensile test instead of two per coil is made on the basis of the Letter of Confirmation " Evidence of Adequate Statistical Reliability - for the uniformity over the strip length issued by TÜV Rheinland Industrie Service GmbH on 2023-07-19."

Tested acc. to AD 2000: AD 2000-Merkblatt W 2 para. 4.1.1

Verification of: Adequate degree of reliability for the uniformity over the strip length

for strips

Scope: Strips with a wall thickness range of 1.75 – 6.2 mm from the material

qualitys (hot rolled) 1.4301, 1.4307, 1.4318, 1.4404

Strips with a wall thickness range of 0.3 – 3.1 mm from the material

qualitys (cold rolled) 1.4301, 1.4307, 1.4318, 1.4404

Audit report no.: 01 202 TWN/Q-10 0218

Manufacturing plant: see certificate holder

Validity: This letter of confirmation is valid until 2026-05-31

This letter of confirmation is only valid in conjunction with the

Tification

valid certification according to AD 2000 W0: Certificate number: 01 202 TWN/Q-10 0218.00

Cologne, 2023-07-19

Head of the body

Certification Body for material manufacture

TÜV Rheinland Industrie Service GmbH Certification Body for material manufacturer Am Grauen Stein, D-51105 Cologne

MS-0031560 E-115-E-Rev.01

